
 

 
ENVIRONMENTAL MANAGEMENT PLAN 

 

 

 

 

for the 

 

Construction, operation, maintenance, and 
decommissioning of the proposed Karibib Powdered 
Activated Carbon (PAC) Plant and Ground Reservoir. 
 

 

 

A PROJECT BY NAMWATER 
 

 

 

 

27 June 2023 
 

 

 

 

                                         

nangula.a@gmail.com │ +264 81 202 405 9 

 

mailto:nangula.a@gmail.com


_________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | i  

DOCUMENT STATUS   

 

REPORT TYPE Environmental Management Plan  

PROJECT TITLE 
[...]
12 Conclusion .............................................................................................................. 67 

13 Annexures ............................................................................................................... 68 

13.1 Annexure A - Generic example of a method statement ......................................... 69 

13.2 Annexure B: Environmental Compliance Monitoring Checklist .............................. 71 

13.3 Annexure C: Contact Details for Emergency.  Essential Services & Police Stations

 73 

13.4 Annexure D: Fire Response Procedures ............................................................... 74 

13.5 Annexure E: Incident / Accident Report Form ....................................................... 75 

13.6 Annexure F: NamWater environmental code of conduct ....................................... 77 

NAMWATER ENVIRONMENTAL CODE OF CONDUCT ............................................ 78 

13.7 Annexure G: Grievances Register Form ............................................................... 86 

13.8 Annexure H: Chance Finds Procedure (CFP) management guideline for 

Archaeology: ................................................................................................................... 87 

 

List of Figures  
Figure 1: Swakoppoort – Okongava- Karibib scheme............................................................ 1 

Figure 2: Map illustrating Water Transfers from Swakoppoort Dam ....................................... 2 

Figure 3: Infrastructure at the KWTP ..................................................................................... 4 

Figure 4: Locality for the pre-treatment PAC plant ................................................................. 8 

Figure 5: PAC building lay-out ............................................................................................... 9 

Figure 6: Proposed P&ID for PAC Plant .............................................................................. 10 

Figure 7: Hydraulic lifting platform and a Hand fork trolley .................................................. 12 

Figure 8: Concrete 2 250 m³ ground reservoir cross-sectional sketch ................................. 15 

Figure 9: Grievance response procedure ........................................................................ 66 



_________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | v  

 

 

List of Tables   
Table 1: The listed activities of the project ............................................................................. 6 

Table 2: PAC Dose ............................................................................................................. 11 

Table 3: PAC Plant Dosing Rate & Capacity ....................................................................... 11 

Table 4: Valves .................................................................................................................. 12 

Table 5: Mixing tanks and agitators ................................................................................. 13 

Table 6: Dosing pump system ......................................................................................... 14 

Table 7: EMP Project Team ................................................................................................ 17 

Table 8: Applicable legislation ............................................................................................. 26 

Table 9: Assessment of positive impacts during the construction and operation phase ....... 53 

Table 10: Rehabilitation management actions ..................................................................... 57 

Table 11: Monitoring plan during construction ..................................................................... 58 

Table 12: Monitoring plan during the operation phase ......................................................... 59 

Table 13:  Emergency response procedures ....................................................................... 63 

Table 14: Contact Details for Emergency.  Essential Services & Police Stations – Karibib .. 73 



_________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | vi  

LIST OF ABBREVIATIONS & ACRONYMS 

BID:  Background Information Document 

DEA:  Directorate of Environmental Affairs  

DWA:  Department of Water Affairs  

EAP:   Environmental Assessment Practitioner 

ECC:  Environmental Clearance Certificate 

EIA:   Environmental Impact Assessments 

EMA:   Environmental Management Act No. 7 of 2007 

EMP:  Environmental Management Plan 

EPA:  Environmental Protection Agency  

ERC:  Erongo Regional Council 

Erongo RED: Erongo Regional Electricity Distributor  

GN:  Government Notice  

I&APs:  Interested and Affected Parties 

KWSS: Karibib Water Supply Scheme  

KWTP: Karibib Water Treatment Plant  

MAWLR: Ministry of Agriculture, Water, and Land Reform 

MEFT:  Ministry of Environment, Forestry, and Tourism 

MSDS:  Material Safety Data Sheet  

NHC:  National Heritage Council  

PAC:  Powdered Activated Charcoal  

PPE:  Personal Protective Equipment 

NamWater: Namibia Water Corporation Ltd 

ToR:  Terms of Reference 

WHO:  World Health Organisation  

WRM:  Water Resources Management



 

____________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | 1  

1 INTRODUCTION AND BACKGROUND  

1.1 Introduction  

NamWater owns and operates the Karibib Water Supply Scheme (KWSS) that supplies water to the 

Karibib Town Council, NDF Air Force Base, the Otjimbingwe Scheme (commissioned in June 2017) 

and other online customers on the pipelines supplying the Otjimbingwe Scheme and the Namibian 

Defence Force (NDF) Base.  

Raw water is abstracted from the Swakoppoort Dam and transferred via the Swakoppoort-Okongava 

and Okongava-Karibib pipelines to the Karibib Water Treatment Plant (KWTP). The Swakoppoort 

Dam has a full supply capacity of 63 489 Mm3, with a 95% yield of 4.5 Mm3. Raw water is sourced 

from the Swakoppoort Dam, from where it is pumped to the Okongava Reservoir. From Okongava 

Reservoir, the raw water is conveyed via gravity to the KWTP. The existing Swakoppoort – Okongava 

Scheme supplies raw water to both the Navachab mine and KWTP and lately also to the Desert Lion 

Energy Mine. The Swakoppoort – Okongava scheme and the schematic layout of the raw water 

Swakoppoort Dam Reservoir are shown in Figure 1 and Figure 2 respectively.  

 

 

Figure 1: Swakoppoort – Okongava- Karibib scheme 

 



 

____________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | 2  

 

Figure 2: Map illustrating Water Transfers from Swakoppoort Dam 

1.2 Karibib Water Treatment Plant (KWTP) 

The existing KWTP is located in 2nd Street, of Karibib town. The plant area covers approximately 4ha 

of the land surface and is enclosed with a barbed wire mesh fence, approximately 2.8 m high with 

lockable gates.  

Raw water is sourced from the Swakoppoort Dam, from where it is pumped to the Okongava 

Reservoir. From Okongava Reservoir, the raw water is conveyed via gravity to the KWTP. 

The KWTP was completed in 1993 and has a design capacity of 216 m3/hour or 4 700 m3/d (60 l/s) 

at a 22-hour operation. However, a performance test of the treatment plant revealed that the product 

water quality does not always comply with the Water Quality Standards (acceptable standard). 

depending on the quality of the raw water from the Swakoppoort Dam (NamWater, 2018).  

To eliminate the pathogens that are responsible for waterborne diseases, the water supplied to the 

public undergoes a thorough a purification process. Water purification is the process of removing 

undesirable chemicals, biological contaminants, suspended solids, and gases from contaminated 

water. The goal of this process is to produce water fit for a specific purpose. Most water is disinfected 

for human consumption (drinking water). In general the methods used include physical processes 

such as filtration, sedimentation, and distillation, biological processes such as slow sand filters or 

biologically active carbon, chemical processes such as flocculation and chlorination and the use of 

electromagnetic radiation such as ultraviolet light. 

The purification process of water reduces the concentration of particulate matter including suspended 

particles, parasites, bacteria, algae, viruses, fungi; and a range of dissolved and particulate material 

derived from the surfaces that water may have made contact with after falling as rain.  

The standards for drinking water quality are typically set by governments or by international standards. 

These standards will typically set minimum and maximum concentrations of contaminants for the use 

https://ecologixsystems.com/library-flocculation/


 

____________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | 3  

that is to be made of the water. For Namibia, the new Water Resource Management Act (WRMA) 11 

of 2013 along with new water quality standards of 2013 which are being enforced by the Directorate 

of Water Affairs and NamWater is required to meet these standards. 

The treatment process at the KWTP is summarised as follows: 

• Coagulant dosing at the raw water inlet and dosing of PAC at 10 mg/L at the inlet works as 

well as dosing of lime to stabilise the water. 

• Flocculation and settling: The flocculated water flows through a flocculation canal to a 

horizontal settling tank. After settling, the clear water is collected in two launders and conveyed 

to three sand filters in parallel. 

• Intermediate chlorination 

• Sand filtration: There are three rapid sand filters reported to have a single media bed depth of 

only 400 mm and a loading rate of 5 m/h.  

• Clearwater well (110 m3) and final chlorination: The filtered water flows into a clear water sump 

which also serves as a chlorine contact tank for disinfection. 

• After disinfection, the water is pumped to the Karibib reservoir (size of 1250 m3) for storage 

and distribution to Karibib, via a pipeline with tee-off to the NDF and the Otjimbingwe Water 

Supply Scheme. 

Other infrastructures at the plant are (shown in Figure 3: Infrastructure at the KWTP) 

• Offices, Chlorine dosing room and a pump station housing various raw water and clear water 

pump sets.  

• Sludge lagoons/drying beds  

1.3 Need and desirability of the project  

Raw water from Swakoppoort Dam is frequently experiencing low water quality due to high nutrient 

loads that consequently have increased production rates causing blue-green algae species counts to 

shoot up. These could be attributed to seasonal variations of the hydrological runoff, coupled with 

salinization, uplift and dynamics of sediments in Swakoppoort Dam.  

The KWTP sometimes experiences challenges in removing the blue-green algae and associated taste 

and odour in the raw water (NamWater, 2018). To eliminate these challenges, NamWater decided to 

install a PAC pre-treatment plant for taste & odour control and toxin removal (methyl-iso-borneol (MIB) 

and geosmin) to support the treatment process done at the KWTP.  

Moreover, to cater for future water demand for the Karibib Town (future housing and development, 

agricultural plots, and Namibia Defence Force (NDF) Air Force Base) and the Otjimbingwe settlement, 

a clear water ground-level reservoir will be constructed. The new reservoir will thus enable a two-day 

storage at average annual daily demand, which provides a measure of water security, and should 

sources fail to serve as a buffer for daily and hourly peaks.  

 

 



 

__________________________________________________________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed Karibib PAC plant and Ground Reservoir   
          Page | 4  

   

      

Figure 3: Infrastructure at the KWTP 

Raw water inlet works& 

flocculation canal. 

Horizontal settling and sand filtration   Chlorination room  

Clearwater wells  
Scada system   



 

____________________________________________________________________________ 
EMP for construction, construction, operation, maintenance and decommissioning of the proposed 
Karibib PAC plant and Ground Reservoir  Page | 5  

2 ENVIRONMENTAL MANAGEMENT PLAN  

2.1 What is an Environmental Management Plan? 

Environmental Management Plans (EMPs) are important tools that focus on the management actions 

that are required to ensure the environmental compliance of a project. The Environmental Impact 

Assessment Regulations (2012) of the Environmental Management Act No. 7 of 2007, state that 

“management plan means a plan that describes how activities that may have significant effects on 

the environment are to be mitigated, controlled and monitored”. 

It further indicates that a draft management plan should include: 

• “Information on any proposed management, mitigation, protection or remedial measures to be 

undertaken to address the effects on the environment that have been identified including 

objectives in respect of the rehabilitation of the environment and closure. 

• as far as is reasonably practicable, measures to rehabilitate the environment affected by the 

undertaking of the activity or specified activity to its natural or predetermined state or to a land 

use which conforms to the generally accepted principle of sustainable development; and 

• a description of the way the applicant intends to modify, remedy, control or stop any action, 

activity or process which causes pollution or environmental degradation remedy the cause of 

pollution or degradation and migration of pollutants.” 

2.2 Objectives of the EMP 

This EMP has been compiled for the management of potential environmental impacts during the 

planning, design, operation, and decommissioning phases of the proposed Karibib Powdered 

Activated Carbon Plant and Ground Reservoir. The EMP also includes best practices for the generic 

issues of construction management and supervision as well as the ongoing management and 

operation of the scheme.  

The specific objectives of this EMP are: 

• Present measures to avoid, lessen and mitigate adverse impacts on various environmental 

components, and enhance the value of environmental components where possible. 

• Defining the roles and responsibilities for the implementation of environmental management 

and mitigation measures. 

• Explain the need for compliance with regulatory provisions and guidelines. 

• Explain procedures for compliance monitoring and reporting to the relevant competent and 

regulatory authorities. 

• Present procedures for the possible decommissioning and required environmental 

rehabilitations. 

EMP implementation is a repeated process that converts mitigation measures into actions. This is 

achieved through continuous monitoring, auditing, review and corrective action to ensure 

conformance with the aims and objectives of this EMP.  An EMP should be flexible and respond to 

unforeseen events and changes in project implementation that were not considered before. To ensure 

that the EMP remain effective, through monitoring and auditing, feedback for continual improvement 